Inhoudsopgave

DIJEWEIK HUIS ..ottt ettt ettt ettt et ae e 5
INAEX ..ottt ettt et ettt ettt et et e s 33
MOtOTStEUN & KAPPEN ...t 3
PTO & TANAWICIEN ..ottt 7
SChakeIPOKEN '04 ... ettt ettt ettt ettt are et 15
R8T S € UK TSRO 23
STUUE & KADEIS ......oiiiiiiciiece ettt ettt 29
STUUIDOOM ...ttt ettt ettt ettt e et e et e et e a e e s e e e et e e aeeteenteeaeeeteenaeeneas 11
WL KOPPEIING ...ttt e et e e e e te e et e e eaeeeraeeeteeenee e 27
A4 1S E TR 101 SRR 25



Code
001 _4 12698
003_1_12834
004_2 12967
007_3 13177
009 3 13564
009_4_13594
011 3 13744
012 2 13824
013_1_13860
05A 0 14143
05B_0_14158
08B_0_14454

Description

BODYGUARD

GEARBOX (500-520/30-530S/S2)
GEARS (500-520/30-530S/S2)
STEERING COLUMN (500/10/20/30-530S/S2)
CONTROLS(500/10/20/30-530S/S2)
CONTROLS(500/10/20-530-530S2)
WHEELS

STICKERS

STICKERS

WHEEL AXLE (530S)

WHEEL AXLE (530S)

HANDLEBAR (530S)

Notes

Motor mower 530S



510 - 520 - 530 - 530S * - 53052 *

(15 L0 315/ 350} 312.41

32 ,,;",ﬁ]—

(15 LD 35/ 350) 411104 _F

& ﬁqm] +*
P £51.56110 % (ACT 2807 340)

S 59056081 (15 LD 315/ 350)
41 560 56089 [HONDA Gx120 ¥ - G160 - Gx200) S, '
| 56111 (Yanmar L100 AE] e, e 11 X305
{NExA0) 311.12154- =
{15 LD 315 1 350] (NM10w40) 311.12213 ] (MEx16) 311.1115
CARROZZERIA 0F LA MAACURA i -
A .
DE LA MACHINE REWRCH 01 4
serie 5 BODY CARDSSERIE L I | i can .
ARROCER KAROSSERIE e APUAENTD




Pos. Code Q.ty Description Notes
31111151 31111151 0  SCREW TE M8X16 UNI 5739 8G
31112150 31112150 0  SCREW TE M8X20 UNI 5739 8G
31112154 31112154 0  SCREW TE M8X40 UNI 5739 8G
31112213 31112213 0  SCREW TE M10X40 UNI 5739
31121007 31121007 0 SCREW BCEI M8X20 ISO7380
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31411084 31411084 0  WASHER 8,4x17
31411104 31411104 0  WASHER 10,5x18
31421083 31421083 0  WASHER
31423084 31423084 0  SPRING WASHER 8,4
55252316 55252316 0 BODYWORK
56152241 56152241 0 CARROZZERIA MF LAT./97 *V*
56156119 56156119 0  SHIELD
58056991 58056991 0 CABLE GLAND
58057385 58057385 0 LINE
59047450 59047450 0 SHIELD
59047927 59047927 0  SHIELD
59056051 59056051 0 SHIELD
59056089 59056089 0 SHIELD
59056111 59056111 0 SHIELD
59056982 59056982 0 HOLDER
59056986 59056986 0 HOLDER
SERIAL CODE REV

BODYGUARD

001_4_ 12698



| —— {mmﬁ;mmna—

i siAm—— 56016425
551.02678
53152411 (500 - 520 - 5305 - 53052)
53152812 (330)

31312082 (B
34.21083

31473084
3241080

sa0.4317T
1500) V53156327

3220121 (M1, 25)
(1) * 53152402

krE R lkrsd d
AA124 (M1 201, 25N 252) (S00)
WIA212E (M12x1 25001 2x53 )

— 5315240 1% (3)
HIA2064 (MExSE)
312064 (MExEE)
31312065 (530 5%)
8043053 (G20)

(3) secfituiace W531.56332
(2) sosBuisce WSE1.47520
(1) sosluizce VE31.56326
W = verrie - i - vist - grin

6152403 4 (@)

GEARBON SOITE DE VITESSES L BT MISE A JOUR
CAJADE CANBIO

WECHSELGETRIEBE APLATAMENTO

AN o002

' DALLA MACCH CANANE
_! SCATOLA CAMBIO (500 - 520 - 530 - 5308 - 53052) DE LA Ay |— RN e
FERRARI 500 95 xamene —== 1 03 |1
) sene

T




Pos. Code Q.ty Description Notes
30040001 30040001 PLUG
31111090 31111090 SCREW TE M5X10 UNI 5739 8G
31112151 31112151 SCREW TE M8X25 UNI 5739 8G
31152103 31152103 SCREW TCEI M10X25 UNI 5931
31221121 31221121 NUT M12X1,25
31241080 31241080 SELFLOCK NUT M8
31241085 31241085 SELFLOCK NUT M8 6S
31312082 31312082 STUD BOLT M8X38X14X20
31312084 31312084 STUD BOLT M8X58X16X16
31312085 31312085 STUD BOLT M8X80X28X16
31312094 31312094 STUD BOLT M8X68X14X36

31312124 31312124 STUD BOLT
31312125 31312125 STUD BOLT
31421083 31421083 WASHER

31421132 31421132
31422064 31422064
31423084 31423084
38211500 38211500
53152401 53152401
53152402 53152402
53152411 53152411
53152412 53152412

WASHER 13X24X2,8

SPRING WASHER 6,4

SPRING WASHER 8,4

OIL SEAL 15X28X7

REAR COVER

BODY

GEARBOX HOUSING COVER
COPERCHIO SCAT.CAMBIO DIFF.*Vv*

53156327 53156327 BODY
55102678 55102678 RUBBER RING
56147923 56147923 BRACKET
56152403 56152403 COVER

58043053 58043053
58043117 58043117
59015425 59015425

CYLINDRICAL PLUG
COVER GASKET
PLUG

O O O O O O O O O O O OO OO OO OO O o o o o o o o o o

SERAL GEARBOX (500-520/30-530S/S2 CoPE REV
(500- ) ) 003 1 12834



35111053 {D.52)

- 35211120
(1,5 mem) 563.56328 —— — 37111152 {15:42x13)
{46 mm) 56356320 —| 524 56340

(1.7 mm) 56356330 ——
(1.8 mem) 563,56331——

*’ z 314.21101 —
(MA30) 311 12211_v
(1) e 563 56348 ——— 8 et (1147 37910832 —————

36213800 {38x55¢7)
351.11055 {D.55)

= M 12229 (30x55x13)
351.20034 (D.30)
52456362

S60.56365

554.-55351—/

(1215 10) 37320120
6456347

(1) sogtihiace 624.56344

37111150 {150 35c11)
[ DALLE MsGCa  ACCIRE
o INGRANAGGI CAMBIO (500 - 520 - 530 - 5305 - 53052) % |05 LA MAGUNA =z Ed
[FERRARJ w e [ — 04 |2
L= serie | sEam ENGRANAGES | hen e - | AR !
‘ ENGRANAIES TAHNRADER | svaweno N
: * N, ANPASENG | QQUUD




Pos. Code Q.ty Description Notes
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31421101 31421101 0  WASHER
34211042 34211042 0 ROLLPIN
34213060 34213060 0 ROLLPIN
34213061 34213061 0 ROLLPIN
35111053 35111053 0  SEEGER RING I 52 UNI 7438
35111055 35111055 0  SEEGER RING I 55 DIN 472
35121031 35121031 0  SEEGERRING E 30 UNI 7436
35211120 35211120 0  SEEGER RING E 12 UNI 7434
37111150 37111150 0 BEARING
37111152 37111152 0 BEARING
37111250 37111250 0 BEARING
37112229 37112229 0 BEARING
37320120 37320120 0  ROLLER CAGE 12X15/10
37910832 37910832 0 BALL1/4
38213800 38213800 0  OIL SEAL 38X55X7
52456336 52456336 0 PTO SHAFT
52456340 52456340 0  SHAFT
52456349 52456349 0  GEAR SUPPORT
52456354 52456354 0 GEAR
52456360 52456360 0  SLIDER
52456362 52456362 0 COUPLING
52456370 52456370 0 SLIDER
52456389 52456389 0 LEVER
52456390 52456390 0 LEVER
56356328 56356328 0  ADJUSTING RING SP=1,5
56356329 56356329 0  ADJUSTING RING SP=1,6
56356330 56356330 0  ADJUSTING RING SP=1,7
56356331 56356331 0  ADJUSTING RING SP=1,8
56356348 56356348 0  ADJUSTING RING
56456347 56456347 0 GEAR
56456351 56456351 0 GEARPIN
56456477 56456477 0 SCREW
56456478 56456478 0 SCREW
SERIAL CODE REV

GEARS (500-520/30-530S/S2)

004_2 12967



35111053 {D.52)

- 35211120
(1,5 mem) 563.56328 —— — 37111152 {15:42x13)
{46 mm) 56356320 —| 524 56340

(1.7 mm) 56356330 ——
(1.8 mem) 563,56331——

*’ z 314.21101 —
(MA30) 311 12211_v
(1) e 563 56348 ——— 8 et (1147 37910832 —————

36213800 {38x55¢7)
351.11055 {D.55)

= M 12229 (30x55x13)
351.20034 (D.30)
52456362

S60.56365

554.-55351—/

(1215 10) 37320120
6456347

(1) sogtihiace 624.56344

37111150 {150 35c11)
[ DALLE MsGCa  ACCIRE
o INGRANAGGI CAMBIO (500 - 520 - 530 - 5305 - 53052) % |05 LA MAGUNA =z Ed
[FERRARJ w e [ — 04 |2
L= serie | sEam ENGRANAGES | hen e - | AR !
‘ ENGRANAIES TAHNRADER | svaweno N
: * N, ANPASENG | QQUUD




Pos. Code Q.ty Description Notes
58043086 58043086 0 SHOE
58056391 58056391 0 SPRING
59056365 59056365 0 PTOGEAR
59056383 59056383 0  TRIPLE GEAR
SERIAL CODE REV

GEARS (500-520/30-530S/S2)

004_2 12967



——— 561 56540

- 5005680
\ 317 41080 (M8}

Ry 561 55948 o
e

f BT g

(MIZ:00) 311 12295
30010120
314 23130 —
2412 ——
241100
'|.~‘
(M10:30) 311.12:11_/ e
552 21363
561.20364
| [DALLA MACCHMS ;
E PIANTONE (500 - 510 - 520 - 530 - 5305 . 53052) DE LA MAGUNA [ -
| e w07 13
sefie STEERNG COLUMN PLANTON P o MSE A JOUE: t
| COWMNA LENKSAULE APLATENIENTO 1912000
* N ANPASSING | 2|rl Dﬁ ﬁ




Pos. Code Q.ty Description Notes
30010120 30010120 0  SILENT-BLOCK 12X40X58X66
31111229 31111229 0 SCREW TE M10X110 UNI 5737 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31112295 31112295 0 SCREW TE M12X90 UNI 5737
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31241121 31241121 0  SELFLOCK NUT M12
31423084 31423084 0  SPRING WASHER 8,4
31423130 31423130 0  SPRING WASHER 13
55102714 55102714 0 KNOB
55220363 55220363 0  PULLEY
55243340 55243340 0  SUPPORT
56120364 56120364 0 SLEEVE
56156940 56156940 0 UBOLT
56156948 56156948 0 STOP
58056942 58056942 0 SPRING
59056935 59056935 0 LEVER
59056980 59056980 0 COLUMN
SERIAL CODE REV

STEERING COLUMN (500/10/20/30-530S/S2)

007_3 13177



2421083
SRO.ST247
56157246
56057240 “1"
401104
(2115) 341. 10028
552.42528

{4220) 342.13020
52357250
{14x22x4) 352 11400

'

Nz41085

2 ' s A
58057714 —_

241085
31421083

I+
ISR (1582

-

FERRARI|

BT 1400 [ 1422w
580 57658 _i_
(B&S 14Hp V) | (500 - 520 - 530 - 5305 - 53052)
Eo4s) |
| DALLA MARCCHIMA, AGGIOREMERD hee
COMANDI (500 - 510 - 520 - 530 - 5305 % - : - :
{ 5305% - 530524 ) ;Eﬂn'.ﬂmm Ug 3‘
serig CONTROLS COMMANDES 1;3“”&?“&;‘;},:5 MSE & JOLR Rainie
MANDOS ANTRIERE | MDD
I * N AEPREENG 101[2001 E




Pos. Code Q.ty Description Notes

31241085 31241085 0 SELFLOCK NUT M8 6S
31312082 31312082 0 STUD BOLT M8X38X14X20
31411104 31411104 0 WASHER 10,5x18
31421083 31421083 0 WASHER
34110028 34110028 0 SPLIT PIN
34211029 34211029 0 ROLL PIN
34213020 34213020 0 ROLL PIN
37911532 37911532 0 BALL 15/32
38211400 38211400 0 OIL SEAL 14X22X4
52357250 52357250 0 PIN

55142076 55142076 0 KNOB

55242528 55242528 0 JOINT

56149655 56149655 0 PULL ROD
56157235 56157235 0 GEAR SELECTOR
56157244 56157244 0 STOP

56157246 56157246 0 STOP

56157256 56157256 0 PTO LEVER
56157307 56157307 0 SELECTOR
58043176 58043176 0 SPRING

58057247 58057247 0 SPRING

58057698 58057698 0 DECAL

58057714 58057714 0 DECAL

59056975 59056975 0 SUPPORT
59056989 59056989 0 SUPPORT
59057240 59057240 0 LEVER

59057252 59057252 0 GEAR LEVER
59057270 59057270 0 GEARSHIFT ROD
59057308 59057308 0 GEAR LEVER
59057309 59057309 0 GEARSHIFT ROD

SERAL CONTROL S(500/10/20/30-530S/S2 cOPE REY
( ) ) 009 3 13564



M2 4IRS ——
31421083

{B16) 142, 11020 — &
38411104 ——

56157235
561.57307 (510)
31241085
31421083

557 475728
|' 34110028 [He15)

g
&
:

(MB38) 313.12082
| 5142076~ L1104
II -~ iy 500 57252
o - 59037338 510
_.___.-"—"—‘-—F.— - ‘-):
(122xd) 3821100 € L=z
o \ '|III
|~ 550 57270 \L-s80.c307
L 550 57308 [510) == 3T 11552 (15027
187 11400 {1422xd)
o DALLA MADCHANA WSS
COMANDI {500 - 510 - 520 - 530 - 53052) W06 (A MAGUNA. | A LA WAGRIGA | e
[FERRARY e ohaices, | 09 |4
AR serie CONTROLS COMMANDES A5 DER MASIRE | % Mestrg |
MANDOS ANTRIERE 721207 TN
- N.. 721255 [ == 12004

T




Pos. Code Q.ty Description Notes
31241085 31241085 0  SELFLOCK NUT M8 6S
31312082 31312082 0  STUD BOLT M8X38X14X20
31411104 31411104 0  WASHER 10,5x18
31421083 31421083 0  WASHER
34110028 34110028 0 SPLITPIN
34211029 34211029 0 ROLLPIN
34213020 34213020 0 ROLLPIN
37911532 37911532 0 BALL15/32
38211400 38211400 0  OIL SEAL 14X22X4
52357250 52357250 0 PN
55142076 55142076 0 KNOB
55242528 55242528 0 JOINT
56149655 56149655 0 PULLROD
56157235 56157235 0 GEAR SELECTOR
56157244 56157244 0 STOP
56157246 56157246 0 STOP
56157256 56157256 0 PTOLEVER
56157307 56157307 0  SELECTOR
56157353 56157353 0 GEAR SELECTOR
58043176 58043176 0 SPRING
58057247 58057247 0 SPRING
59056975 59056975 0  SUPPORT
59056989 59056989 0 SUPPORT
59057240 59057240 0 LEVER
59057252 59057252 0 GEARLEVER
59057270 59057270 0  GEARSHIFT ROD
59057308 59057308 0 GEARLEVER
59057309 59057309 0  GEARSHIFT ROD
SERIAL CODE REV

CONTROLS(500/10/20-530-530S2)

009_4 13594



A B [
330-87(500) | 39113502 | 39413802 | S0S2S
| 350-8 WLAWE | 410 | 5805292
4008 104008 | 36414008 | senszaze
4010 B0 | 3s44010 | ssosar
5010 M50 | 3015010 | seosemr
2x11.00-8"| 30113501 | TUBELESS | 580.52274 % (1)
u:'::-fé
| e 530 59561
T

M
o (4.00-6") 597 85857 — "
o (4.0-90") 502 56883 4 —
& (5.0-10°] 502 55555

4040 | .
{5.0-10) — v 50280578
(21110087} .

(1) sostiuicce 580.52331

& 511,12219

& 3421101 =

 924.577%4 — JUMELAGE KIT POUR &0-10° | 5.0-10"

' KIT GEMELLAGGIO PER 4,0-10° | 5.0-407
TWINKNG KIT FOR 4.0-10° | 5.0-16°

KIT GEMELOS POR 4.0-10" | 5.0-10"
IWILLINGSKIT 4.0-10° F §.0.107

592 58580 40047} ok

* 3241120 —
% 31423130
¥ 590 53571 \
| % 563.59553 _\ \
\

. A
d'“ A\

o 11112151 &
III.—au.:am*

HEanz0 &
M0

£

o 423130
K 324120 —P |

' SOOATTAS (L=65)
L 55047743 (L=125]

U

e 50 59551 —___ O : {;'
. — NS A
e S1Z41080 — & . 405 & %H‘.Aﬂ\ N ;A}/“'r
e 31473084 —— W 31241900 4 % r
LR P L e — e T
2N
314.23105 —),
(MAed&) 31312903 T
sndamz \
112148 (MEx12) i AN
/f.r_- 374.23084 LA

DALLA MACCHNA | m.m | pe
RUGTE DE LA msQUNS
[ = AD DE L& MACHINE REVIZCN
BPLATALEER
RUEDAS RADER " N m“:j 1 2{2003 L!:




Pos. Code Q.ty Description Notes
31112149 31112149 0  SCREW TE M8X12 UNI 5739 8G
31112151 31112151 0  SCREW TE M8X25 UNI 5739 8G
31112219 31112219 0  SCREW TE M10X25 UNI 5739
31211100 31211100 0 NUTMI10
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31241120 31241120 0  SELFLOCK NUT M12
31312103 31312103 0  STUD BOLT M10X46X24X16
31421101 31421101 0  WASHER
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
31423130 31423130 0  SPRING WASHER 13
39113501 39113501 0 TYRE 21X11.00-8
39113502 39113502 0 TYRE3.50-8 2PR
39114008 39114008 0 TYRE 4.00-8 2PR
39114010 39114010 0 TYRE4.0-10 2PR
39115010 39115010 0 TYRE5.00-10 2PR
39413502 39413502 0 INNER TUBE
39414008 39414008 0 INNER TUBE
39414010 39414010 0  INNER TUBE
39415010 39415010 0 INNER TUBE
53143712 53143712 0 SPACER
56359553 56359553 0 PIN
56359554 56359554 0 PN
58052274 58052274 0 RIM
58052325 58052325 0 RIM
58052326 58052326 0 RIM
58052327 58052327 0 RIM
59047743 59047743 0 HUBCOVER
59047745 59047745 0 HUBCOVER
59059551 59059551 0 FLANGE
59059561 59059561 0 SCREW
59059571 59059571 0 FLANGE
59259555 59259555 0  SUPER-BITE WHEEL X 5.00-10
SERIAL CODE REV

WHEELS

011 3 13744



A B [
330-87(500) | 39113502 | 39413802 | S0S2S
| 350-8 WLAWE | 410 | 5805292
4008 104008 | 36414008 | senszaze
4010 B0 | 3s44010 | ssosar
5010 M50 | 3015010 | seosemr
2x11.00-8"| 30113501 | TUBELESS | 580.52274 % (1)
u:'::-fé
| e 530 59561
T

M
o (4.00-6") 597 85857 — "
o (4.0-90") 502 56883 4 —
& (5.0-10°] 502 55555

4040 | .
{5.0-10) — v 50280578
(21110087} .

(1) sostiuicce 580.52331

& 511,12219

& 3421101 =

 924.577%4 — JUMELAGE KIT POUR &0-10° | 5.0-10"

' KIT GEMELLAGGIO PER 4,0-10° | 5.0-407
TWINKNG KIT FOR 4.0-10° | 5.0-16°

KIT GEMELOS POR 4.0-10" | 5.0-10"
IWILLINGSKIT 4.0-10° F §.0.107

592 58580 40047} ok

* 3241120 —
% 31423130
¥ 590 53571 \
| % 563.59553 _\ \
\

. A
d'“ A\

o 11112151 &
III.—au.:am*

HEanz0 &
M0

£

o 423130
K 324120 —P |

' SOOATTAS (L=65)
L 55047743 (L=125]

U

e 50 59551 —___ O : {;'
. — NS A
e S1Z41080 — & . 405 & %H‘.Aﬂ\ N ;A}/“'r
e 31473084 —— W 31241900 4 % r
LR P L e — e T
2N
314.23105 —),
(MAed&) 31312903 T
sndamz \
112148 (MEx12) i AN
/f.r_- 374.23084 LA

DALLA MACCHNA | m.m | pe
RUGTE DE LA msQUNS
[ = AD DE L& MACHINE REVIZCN
BPLATALEER
RUEDAS RADER " N m“:j 1 2{2003 L!:




Pos. Code Q.ty Description Notes
59259563 59259563 0 WHEEL
59259567 59259567 0 WHEEL
59259578 59259578 0 FLANGEKIT
59259580 59259580 0  FLANGEKIT
92243685 92243685 0 PAIR WHEEL SPACERS 6 CM
92457794 92457794 0  ADAPTOR PLATES 10 WHEELS (PAIR)
SERIAL CODE REV

WHEELS

011 3 13744



— L e

N v ST e |

AR s

87)
140
4)

380.520:0 (L= 17,

O\ . G .
=2y .. S20 ...
S .. SeEO) ..
SNe  SZ0g

Se\\er, SEl0/se

0052154 580.52155

ENENO)
SNS -
ETIET L, e
SNSIcY.
QZ/@ 5 e '

IIIIIII

et 50 95 —

EEEEE

A,
ne.aw.nm.
CE LA MACHIE 2
FROM THE MACHIE ——
APLAZANIENT

e




Pos. Code Q.ty Description Notes
58052018 58052018 0 DECAL
58052019 58052019 0 DECAL
58052020 58052020 0 DECAL
58052021 58052021 0 DECAL
58052022 58052022 0 DECAL
58052023 58052023 0 DECAL
58052024 58052024 0 DECAL
58052029 58052029 0 DECAL
58052033 58052033 0 DECAL
58052034 58052034 0 DECAL
58052144 58052144 0 DECAL
58052145 58052145 0 DECAL
58052146 58052146 0 DECAL
58052147 58052147 0 DECAL
58052148 58052148 0 DECAL
58052149 58052149 0 DECAL
58052150 58052150 0 DECAL
58052151 58052151 0 DECAL
58052154 58052154 0 DECAL
58052155 58052155 0 DECAL
SERIAL CODE REV

STICKERS

012 2 13824



-
&
I UI'-‘
.._|
(-
0
Z
%. J

T STURTEN
PARA RARAMIAR
POUR MuREn
O IR
BER AYVRE

L

Pe[E ¢ o ¢
|
3\
:
2 o

ye
S
 S[hm

&

%

:

g ,.

& !

3

-

ADHESNDS MUFK! EBES A BISARE APLATRAE NS | T —
- : [ ensse 1 12/2003 |

- |

- KUPPLLNG -
- i i EMBRAYAGE [
'y i =
[ | o] B
| =% | R FRIZIDNE e
38046912 BED.5TTTO # 58057722

TDALLA MEACTI ; P
ADESIVI T w,,,mm,' ! ‘G“‘:}”“E“i 1 3 | ‘fi*
| ]
I:FEM'I_ 500 SEﬂE' 95 STICKERS ATOEOLLANTS FACM THE MACHME MEE A JOUR | |

* NJ AT SINC

ML



Pos. Code Q.ty Description Notes
58046912 58046912 0 DECAL
58046913 58046913 0 DECAL
58057676 58057676 0 DECAL
58057678 58057678 0 DECAL
58057698 58057698 0 DECAL
58057712 58057712 0 DECAL
58057722 58057722 0 DECAL
58057724 58057724 0 DECAL
58057732 58057732 0 DECAL
58057767 58057767 0 DECAL
58057768 58057768 0 DECAL
58057770 58057770 0 DECAL
58057771 58057771 0 DECAL
58057772 58057772 0 DECAL
SERIAL CODE REV

STICKERS

013_1 13860



[Z5ns2n1s) 3?111250%

{D52) 35111052
(5xs2x10) 382.12501
53247812

59047871
561.43058

31112153 (Mx35)

421083
. =Wan.mu {M8x30)

50047858
351 21004 (D.24x1,2)

3 D | 38111191 [11.51x2,62)

000 ¢ 95

ASSE RUOTE (5308)

WHEELS AXLE
EJERUEDAS

ESSIEL ROUES
RADACHS

105|A|o

10/2001




Pos. Code Q.ty Description Notes
30030011 30030011 0  BUSHING 12X14X10
31112152 31112152 0  SCREW TE M8X30 UNI 5739 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31421083 31421083 0  WASHER
35111052 35111052 0 SEEGERRING | 52 DIN 472
35121024 35121024 0 SEEGERRING E 24 DIN 471
37111250 37111250 0 BEARING
38111191 38111191 0  O-RING 115 (11,91X2,62)
38212501 38212501 0  OIL SEAL 25X52X10
53247819 53247819 0 FLANGE
54143149 54143149 0 CROWN WHEEL
56143059 56143059 0 SPACER
59047858 59047858 0 CLUTCH HOUSING
59047871 59047871 0  SHAFT
SERIAL CODE REV

WHEEL AXLE (530S)

05A_0 14143



SB0AZIET
31152085 (Mbx25)
31423084

58045815
£E1.4TBED

21062
3N1.12051 (MEx™4)

420083

Ih2ANDES
ST

E50 A2
{(MPEx 15} 371,12000
A9 [0, 012 83
S50 4THES

Mgy 3 12
e zngs
AT

DAL LA MACCHNA

FERRARI ASSE RUOTE (530S} DE LA MADURA W [he |
OE LA MACHME | _ )
|: 500 serie 95 WHEELS ACLE ESSIEL ROUES | FROM THE MACHNE ) 05 | B 0

EJE RUEDAS

RADACHSE

Afl DER MASCHNE

N

e e -

" 10/2001 J¢




Pos. Code Q.ty Description Notes
31112051 31112051 0  SCREW TE M5X14 UNI 5739 8G
31112090 31112090 0  SCREW TE M6X16 UNI 5739 8G
31152085 31152085 0  SCREW TCEI M8X25 UNI 5931
31211100 31211100 0 NUTMI10
31241085 31241085 0  SELFLOCK NUT M8 6S
31312102 31312102 0  STUD BOLT M10X40X24X12
31421062 31421062 0 WASHER
31421083 31421083 0  WASHER
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
34213020 34213020 0 ROLLPIN
35111052 35111052 0  SEEGERRING | 52 DIN 472
35131026 35131026 0 SEEGER RING E 25X2 UNI 7436
37112230 37112230 0 BEARING
37112250 37112250 0 BEARING
38111191 38111191 0  O-RING 115 (11,91X2,62)
52347820 52347820 0  AXLE SHAFT
52347821 52347821 0 CLUTCHHUB
52347853 52347853 0 CLUTCH FORK
52347857 52347857 0 HuUB
53247818 53247818 0  STEERING BOX
56147863 56147863 0 STOP
56148184 56148184 0 RING
56149820 56149820 0 CLUTCHDISC
56347854 56347854 0 GUARD
58042167 58042167 0  SHEATH TERMINAL
58042200 58042200 0 CLAMPING SCREW
58049815 58049815 0  COUPLING SPRING
58049822 58049822 0 DISC
59047865 59047865 0 CLUTCHLEVER
59049810 59049810 0 BOTTOM
59247822 59247822 0 CLUTCHASSY
SERIAL CODE REV

WHEEL AXLE (530S)

05B_0 14158



SEEPEIg

RE30) 31112088
31423084

{835 ) 31112153

551 45285

561 572
(a0} 342 13020

1491084

314. 23084 —— 31152065 (En0)
55248283 Jr 3120 (38)
rmm {52t

[

[ ﬁt—- 552 47661

. Oy - 62 ATRED

DIESEL 1192082 [BAS) S0 ATH62
N241080 o J2 41060
R - a1l
31119057 (Exds) i mr_-‘"fj 857 47560
.- = JUZ AT
g 30000635
~—— 314.31054
- R
"o 55150361
=201 (MGx25)
561.47657
- 051670
e 1 50313
e 551 4TS
352 11070
“HE1 AT
TEESITEEE T HIATEN
e SATHER
( 15 L0 315 ) 580.26222 6147 —
[ AL 330 - AT 330 ) 580.57306 ] pleinies ,
{11M359 ) 580.57205 580.02429 S A i
{B&S V.14 Hp) 58057293 '
(B85 5ip V) 58042067 A0 ETRES
540,304
(BAES V.14 Hp) SBO.ATT
| DALLA MeaCCroNa, ! [ R
MANUBRIO (5305) |oE LA wagum, f———] ‘ '
FERRARI e 108 Blo
e o seria HANDLEBAR MANCHERON Pt L
LUANILLAR LEMKER i —— 1[]}2['[}1
| N. \




Pos. Code Q.ty Description Notes
30000634 30000634 0 MICROSWITCH
30000635 30000635 0 HEXAGON NUT 1/4
30000636 30000636 0 CAP
31111097 31111097 0  SCREW TE M6X45 UNI 5737 8G
31112086 31112086 0  SCREW TE M6X30 UNI 5737 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31121010 31121010 0  SCREW TBCEI M6X25 ISO 7380
31152044 31152044 0  SCREW TCEI M4X35 UNI 5931
31152063 31152063 0  SCREW TCEI M6X20 UNI 5931
31152065 31152065 0 SCREW TCEI M6X40 UNI 5931
31211060 31211060 0 NUTMs6
31211080 31211080 0 NUTMS8
31241041 31241041 0  SELFLOCK NUT M4 6S
31241060 31241060 0  SELFLOCK NUT M6
31241080 31241080 0  SELFLOCK NUT M8
31411064 31411064 0  WASHER 6,4x12,5
31423084 31423084 0  SPRING WASHER 8,4
31431054 31431054 0 LOCK WASHER 6
34213020 34213020 0 ROLLPIN
35211070 35211070 0 SEEGER RING E 7 UNI 7434
55247659 55247659 0 HALK KNOB
55247660 55247660 0 HALKKNOB
55247661 55247661 0 KEY
55248038 55248038 0 STOP
55248283 55248283 0 COMMAND LEVER
55248293 55248293 0 MOTORSTOP LEVER
56147531 56147531 0  CABLE CLAMP
56147534 56147534 0 LEVERSTOP
56147540 56147540 0 SPACER
56147541 56147541 0 CABLE CLAMP
56147542 56147542 0 CLUTCHLEVER
56147657 56147657 0 CLUTCHLEVER
56148285 56148285 0 PN
SERIAL CODE REV

HANDLEBAR (530S)

08B_0_14454



SEEPEIg

RE30) 31112088
31423084

{835 ) 31112153

551 45285

561 572
(a0} 342 13020

1491084

314. 23084 —— 31152065 (En0)
55248283 Jr 3120 (38)
rmm {52t

[

[ ﬁt—- 552 47661

. Oy - 62 ATRED

DIESEL 1192082 [BAS) S0 ATH62
N241080 o J2 41060
R - a1l
31119057 (Exds) i mr_-‘"fj 857 47560
.- = JUZ AT
g 30000635
~—— 314.31054
- R
"o 55150361
=201 (MGx25)
561.47657
- 051670
e 1 50313
e 551 4TS
352 11070
“HE1 AT
TEESITEEE T HIATEN
e SATHER
( 15 L0 315 ) 580.26222 6147 —
[ AL 330 - AT 330 ) 580.57306 ] pleinies ,
{11M359 ) 580.57205 580.02429 S A i
{B&S V.14 Hp) 58057293 '
(B85 5ip V) 58042067 A0 ETRES
540,304
(BAES V.14 Hp) SBO.ATT
| DALLA MeaCCroNa, ! [ R
MANUBRIO (5305) |oE LA wagum, f———] ‘ '
FERRARI e 108 Blo
e o seria HANDLEBAR MANCHERON Pt L
LUANILLAR LEMKER i —— 1[]}2['[}1
| N. \




Pos. Code Q.ty Description Notes

56150361 56150361 SPACER
56157097 56157097 EXTENSION
56157332 56157332 U BOLT

58002429 58002429
58002538 58002538
58026222 58026222
58042067 58042067
58042202 58042202

CLAMPING SCREW
COMMAND LEVER
LINE AND SHEATH
LINE AND SHEATH
ADJUSTING SCREW

58043344 58043344 WIRING
58047543 58047543 SPRING
58047567 58047567 SPRING
58047569 58047569 SPRING

58047629 58047629
58047662 58047662

LINE AND SHEATH
MICROSWITCH

58047665 58047665 WIRING
58047721 58047721 WIRING
58048000 58048000 KNOB

58048005 58048005
58048295 58048295
58049670 58049670
58050345 58050345
58051670 58051670
58057263 58057263
58057293 58057293
58057295 58057295
58057302 58057302
58057306 58057306
58150313 58150313
59057078 59057078

LINE AND SHEATH
SPECIAL RETURN SPRING
LINE AND SHEATH
SPRING

CLEVIS

CLAMPING SCREW

LINE AND SHEATH

LINE AND SHEATH

LINE AND SHEATH

LINE AND SHEATH
CABLE CLAMP
COMPLETE HANDLE BAR

O O O O O O O O O O O OO OO OO OO O o o o o o o o o o

SERIAL HANDLEBAR 5308 CODE REV
(530S) 08B_0_14454



SPARE PARTS INSTANCE INDEX

[FERRARI]



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 1 of 4
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
30000634 08B_0_14454 30000634 0 31152103 003_1_12834 31152103 0 31411104 001_4_12698 31411104 0O
30000635 08B_0_14454 30000635 O 31211060 08B_0_14454 31211060 O 009_3_13564 31411104 0
30000636 08B_0_14454 30000636 O 31211080 08B_0_14454 31211080 O 009_4 13594 31411104 O
30010120 007_3_13177 30010120 O 31211100 011_3 13744 31211100 O 31421062 05B_0_14158 31421062 0
30030011 05A_0_14143 30030011 O 05B_0_14158 31211100 O 31421083 001_4_12698 31421083 0
30040001 003_1 12834 30040001 0 31221121 003_1_12834 31221121 0 003_1 12834 31421083 0
31111090 003_1_12834 31111090 O 31241041 08B_0_14454 31241041 0 009_3_13564 31421083 0
31111097 08B_0_14454 31111097 0 31241060 08B_0_14454 31241060 0 009_4 13594 31421083 0
31111151 001_4_12698 31111151 0 31241080 001_4_12698 31241080 0 05A_0_14143 31421083 0
31111229 007_3_13177 31111229 0 003_1_12834 31241080 0 05B_0_14158 31421083 0
31112051 05B_0_14158 31112051 O 007_3 13177 31241080 0 31421101 004_2_ 12967 31421101 0
31112086 08B_0_14454 31112086 O 011_3 13744 31241080 0 011_3 13744 31421101 O
31112090 05B_0_14158 31112090 O 08B_0_14454 31241080 0O 31421132 003_1_12834 31421132 0
31112092 08B_0_14454 31112092 0 31241085 003_1_12834 31241085 0 31422064 003_1_12834 31422064 0
31112149 011 3 13744 31112149 O 009_3_13564 31241085 0 31423084 001_4 12698 31423084 0
31112150 001_4_12698 31112150 0 009_4_ 13594 31241085 0 003_1_12834 31423084 0
31112151 003_1_12834 31112151 0 05B_0_14158 31241085 0 007_3_13177 31423084 0
011_3 13744 31112151 O 31241100 001_4 12698 31241100 O 011 3 13744 31423084 0
31112152 05A_0_14143 31112152 0 007_3_13177 31241100 O 05B_0_14158 31423084 0
31112153 007_3_13177 31112153 0 011_3_13744 31241100 0 08B_0_14454 31423084 0
05A_0_14143 31112153 0 31241120 011_3_13744 31241120 0 31423105 011_3_13744 31423105 0
08B_0_14454 31112153 0 31241121 007_3_13177 31241121 0 05B_0_14158 31423105 0
31112154 001_4_12698 31112154 0 31312082 003_1_12834 31312082 0 31423130 007_3_13177 31423130 0
31112211 004_2_12967 31112211 0 009_3_13564 31312082 0 011_3 13744 31423130 O
007_3_13177 31112211 0 009_4_ 13594 31312082 0 31431054 08B_0_14454 31431054 0
31112213 001_4_12698 31112213 0 31312084 003_1_12834 31312084 0 34110028 009_3_13564 34110028 0
31112219 011 3 13744 31112219 0 31312085 003_1_ 12834 31312085 0 009_4 13594 34110028 O
31112295 007_3_13177 31112295 0 31312094 003_1_12834 31312094 0 34211029 009_3_13564 34211029 0
31121007 001_4_12698 31121007 O 31312102 05B_0_14158 31312102 0 009_4_13594 34211029 0
31121010 08B_0_14454 31121010 O 31312103 011_3 13744 31312103 0 34211042 004_2_12967 34211042 0
31152044 08B_0_14454 31152044 0 31312124 003_1_12834 31312124 0 34213020 009_3_13564 34213020 0
31152063 08B_0_14454 31152063 0 31312125 003_1_12834 31312125 0 009_4_13594 34213020 0
31152065 08B_0_14454 31152065 O 31411064 08B_0_14454 31411064 0 05B_0_14158 34213020 O
31152085 05B_0_14158 31152085 0 31411084 001_4_ 12698 31411084 0 08B_0_14454 34213020 0



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 2 of 4
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
34213060 004_2_12967 34213060 0 39413502 011_3 13744 39413502 0 55242528 009_4_13594 55242528 0
34213061 004_2_12967 34213061 0 39414008 011_3 13744 39414008 0 55243340 007_3_13177 55243340 0
35111052 05A 0 14143 35111052 0 39414010 011_3 13744 39414010 0 55247659 08B_0_14454 55247659 0
05B_0_14158 35111052 0 39415010 011_3 13744 39415010 0 55247660 08B_0_14454 55247660 0
35111053 004_2_12967 35111053 0 52347820 05B_0_14158 52347820 0 55247661 08B_0_14454 55247661 0
35111055 004_2_12967 35111055 Q 52347821 05B_0_14158 52347821 O 55248038 08B_0_14454 55248038 0
35121024 05A_0_14143 35121024 0 52347853 05B_0_14158 52347853 0 55248283 08B_0_14454 55248283 0
35121031 004_2_ 12967 35121031 0 52347857 05B_0_14158 52347857 O 55248293 08B_0_14454 55248293 0
35131026 05B_0_14158 35131026 0 52357250 009_3 13564 52357250 O 55252316 001_4 12698 55252316 0
35211070 08B_0_14454 35211070 O 009_4_ 13594 52357250 0 56120364 007_3_13177 56120364 0
35211120 004_2_12967 35211120 0 52456336 004_2_ 12967 52456336 0 56143059 05A_0_14143 56143059 0
37111150 004_2_12967 37111150 O 52456340 004_2_12967 52456340 0 56147531 08B_0_14454 56147531 0
37111152 004_2_12967 37111152 0 52456349 004_2_12967 52456349 0 56147534 08B_0_14454 56147534 0
37111250 004_2_12967 37111250 0 52456354 004_2_12967 52456354 0 56147540 08B_0_14454 56147540 0
05A_0_14143 37111250 O 52456360 004_2_12967 52456360 0 56147541 08B_0_14454 56147541 0
37112229 004_2_12967 37112229 0 52456362 004_2_12967 52456362 0 56147542 08B_0_14454 56147542 0
37112230 05B_0_14158 37112230 0 52456370 004_2_ 12967 52456370 O 56147657 08B_0_14454 56147657 0
37112250 05B_0_14158 37112250 0 52456389 004_2_12967 52456389 0 56147863 05B_0_14158 56147863 0
37320120 004_2_12967 37320120 O 52456390 004_2_12967 52456390 0 56147923 003_1_12834 56147923 0
37910832 004_2_12967 37910832 0 53143712 011_3 13744 53143712 0 56148184 05B_0_14158 56148184 0
37911532 009 3 13564 37911532 0 53152401 003 1 12834 53152401 O 56148285 08B_0_14454 56148285 O
009_4_13594 37911532 0 53152402 003_1_12834 53152402 0 56149655 009_3_13564 56149655 0
38111191 05A_0_14143 38111191 0 53152411 003_1_12834 53152411 0 009_4_13594 56149655 0
05B_0_14158 38111191 0 53152412 003_1_12834 53152412 0 56149820 05B_0_14158 56149820 0
38211400 009_3_13564 38211400 0 53156327 003_1_12834 53156327 0 56150361 08B_0_14454 56150361 O
009_4_13594 38211400 0 53247818 05B_0_14158 53247818 0 56152241 001_4_12698 56152241 0
38211500 003_1 12834 38211500 0 53247819 05A 0 14143 53247819 0 56152403 003 _1 12834 56152403 0
38212501 05A_0_14143 38212501 0 54143149 05A_0_14143 54143149 0 56156119 001_4_12698 56156119 0
38213800 004_2_12967 38213800 0 55102678 003_1_12834 55102678 0 56156940 007_3_13177 56156940 O
39113501 011_3 13744 39113501 0 55102714 007_3_13177 55102714 O 56156948 007_3 13177 56156948 0
39113502 011_3_13744 39113502 0 55142076 009_3_13564 55142076 O 56157097 08B_0_14454 56157097 O
39114008 011_3 13744 39114008 0 009_4 13594 55142076 O 56157235 009_3 13564 56157235 0
39114010 011_3 13744 39114010 0 55220363 007_3_13177 55220363 0 009 4 13594 56157235 0
39115010 011_3_13744 39115010 0 55242528 009_3_13564 55242528 0 56157244 009_3_13564 56157244 0



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 3 of 4
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
56157244 009_4_13594 56157244 0 58046912 013_1_13860 58046912 0 58052151 012_2_ 13824 58052151 0
56157246 009_3_13564 56157246 0 58046913 013_1_ 13860 58046913 0 58052154 012_2_ 13824 58052154 0
009 4 13594 56157246 0 58047543 08B_0_14454 58047543 (O 58052155 012 2 13824 58052155 0
56157256 009_3_13564 56157256 0 58047567 08B_0_14454 58047567 0 58052274 011_3_13744 58052274 0
009_4_13594 56157256 0 58047569 08B_0_14454 58047569 0 58052325 011_3_13744 58052325 0
56157307 009_3 13564 56157307 0 58047629 08B_0_14454 58047629 0 58052326 011 _3 13744 58052326 0
009_4_13594 56157307 O 58047662 08B_0_14454 58047662 0 58052327 011_3_13744 58052327 0
56157332 08B_0_14454 56157332 0 58047665 08B_0_14454 58047665 0 58056391 004_2_12967 58056391 0
56157353 009 4 13594 56157353 0 58047721 08B_0_14454 58047721 O 58056942 007_3 13177 58056942 0
56347854 05B_0_14158 56347854 0 58048000 08B_0_14454 58048000 0 58056991 001_4_12698 58056991 0
56356328 004_2_12967 56356328 0 58048005 08B_0_14454 58048005 0 58057247 009_3_13564 58057247 0O
56356329 004_2_12967 56356329 0 58048295 08B_0_14454 58048295 0 009_4 13594 58057247 0
56356330 004_2_12967 56356330 0 58049670 08B_0_14454 58049670 O 58057263 08B_0_14454 58057263 0
56356331 004_2_12967 56356331 0 58049815 05B_0_14158 58049815 0 58057293 08B_0_14454 58057293 0
56356348 004_2_ 12967 56356348 0 58049822 05B_0_14158 58049822 0 58057295 08B_0_14454 58057295 0
56359553 011_3_13744 56359553 0 58050345 08B_0_14454 58050345 0 58057302 08B_0_14454 58057302 0
56359554 011_3 13744 56359554 0 58051670 08B_0_14454 58051670 O 58057306 08B_0_14454 58057306 0
56456347 004_2_12967 56456347 0 58052018 012_2 13824 58052018 O 58057385 001_4 12698 58057385 O
56456351 004_2_12967 56456351 0 58052019 012_2_ 13824 58052019 O 58057676 013_1_13860 58057676 O
56456477 004_2_12967 56456477 0 58052020 012_2_ 13824 58052020 0 58057678 013_1_13860 58057678 0
56456478 004_2_12967 56456478 0 58052021 012_2_ 13824 58052021 0 58057698 009_3 13564 58057698 0
58002429 08B_0_14454 58002429 0 58052022 012_2_ 13824 58052022 0 013_1_13860 58057698 0
58002538 08B_0_14454 58002538 0 58052023 012_2_ 13824 58052023 0 58057712 013_1_13860 58057712 0
58026222 08B_0_14454 58026222 0 58052024 012_2 13824 58052024 O 58057714 009_3 13564 58057714 0
58042067 08B_0_14454 58042067 0O 58052029 012_2_ 13824 58052029 0O 58057722 013_1_13860 58057722 0
58042167 05B_0_14158 58042167 0 58052033 012_2_ 13824 58052033 0 58057724 013_1_13860 58057724 0
58042200 05B_0_14158 58042200 0 58052034 012_2 13824 58052034 0 58057732 013 1 13860 58057732 0
58042202 08B_0_14454 58042202 0 58052144 012_2_ 13824 58052144 0 58057767 013_1_13860 58057767 0O
58043053 003_1_12834 58043053 0 58052145 012_2_ 13824 58052145 0 58057768 013_1_13860 58057768 O
58043086 004_2_12967 58043086 0 58052146 012 2 13824 58052146 0 58057770 013_1_13860 58057770 O
58043117 003_1_12834 58043117 0 58052147 012_2_ 13824 58052147 0 58057771 013_1_13860 58057771 O
58043176 009_3_13564 58043176 0 58052148 012_2_ 13824 58052148 0 58057772 013_1_13860 58057772 0
009 4 13594 58043176 0 58052149 012 2 13824 58052149 O 58150313 08B_0_14454 58150313 0
58043344 08B_0_14454 58043344 0 58052150 012_2_ 13824 58052150 0 59015425 003_1_12834 59015425 0



[FERRARI]

SPARE PARTS INSTANCE INDEX Page 4 of 4
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
59047450 001_4 12698 59047450 0 59059571 011_3 13744 59059571 0
59047743 011_3_13744 59047743 0 59247822 05B_0_14158 59247822 0
59047745 011_3_13744 59047745 0 59259555 011_3 13744 59259555 0
59047858 05A_0_14143 59047858 0 59259563 011_3 13744 59259563 0
59047865 05B_0_14158 59047865 O 59259567 011_3_13744 59259567 0
59047871 05A_0_14143 59047871 0 59259578 011_3_13744 59259578 0
59047927 001_4 12698 59047927 0 59259580 011_3 13744 59259580 0
59049810 05B_0_14158 59049810 0 92243685 011_3 13744 92243685 0
59056051 001_4_12698 59056051 0 92457794 011_3 13744 92457794 0
59056089 001_4 12698 59056089 0
59056111 001_4 12698 59056111 0
59056365 004_2_ 12967 59056365 0
59056383 004_2_ 12967 59056383 0
59056935 007_3_ 13177 59056935 0
59056975 009_3 13564 59056975 0
009_4_ 13594 59056975 0
59056980 007_3 13177 59056980 0
59056982 001_4 12698 59056982 0
59056986 001_4 12698 59056986 0O
59056989 009_3 13564 59056989 0
009_4 13594 59056989 0
59057078 08B_0_14454 59057078 0O
59057240 009_3_13564 59057240 0
009_4 13594 59057240 O
59057252 009_3 13564 59057252 0
009_4_13594 59057252 0
59057270 009_3 13564 59057270 O
009_4_ 13594 59057270 0
59057308 009_3 13564 59057308 0
009_4 13594 59057308 O
59057309 009_3 13564 59057309 0O
009_4_13594 59057309 0
59059551 011_3 13744 59059551 0
0

59059561 011_3_13744 59059561



	Drijfwerk Huis
	Index
	Motorsteun & Kappen
	PTO & Tandwielen
	Schakelpoken  '04
	Schakelpoken  '01

	Stickers  '03  13
	Stickers  '01  12

	Stuur & Kabels
	Stuurboom
	Wiel Koppeling
	Wielas  530S
	Wielen



